


 
  

 
KYUSHU ELECTRIC POWER CO., INC. 
Proprietary Information   Page 808 of 1497 
© Kyushu Electric Power Co., Inc., 2016, All Rights Reserved   

 

 

 

 

 

 

 

 
 

ANNEXURE - 	III  
 

ESIA report (Draft) 
 



The world’s leading sustainability consultancy 

  
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Environmental and Social Impact 
Assessment (ESIA) of 1x660 MW Coal 
Based Power Project (Unit # 10): 
Barauni, Begusarai District, Bihar State, 
India 
 
Draft Report  
 
February 2016 
 
www.erm.com 
 
 

Kyushu Electric Power Co., INC, 
Japan (KEPCO) 



ENVIRONMENTAL RESOURCES MANAGEMENT ESIA STUDY REPORT OF BTPS UNIT # 10, BARAUNI, BIHAR (INDIA): KEPCO 
[...]
PROJECT # I10876/0293599 FEBRUARY 2016 

24 

Figure 2.6 Proposed Plant Layout 

 
 



ENVIRONMENTAL RESOURCES MANAGEMENT ESIA STUDY REPORT OF BTPS UNIT # 10, BARAUNI, BIHAR (INDIA): KEPCO 
PROJECT # I10876/0293599 FEBRUARY 2016 

25 

2.3.2 Fuel 

Coal 

Coal Requirement  
The plant has been envisaged as a coal fired Thermal Power Plant. The type of 
fuel envisaged for the Unit No. 6 to 10 is domestic coal. Although the plant is 
based on domestic coal, in accordance with CEA technical guideline1, up to 
30 % of imported coal blending (i.e. 70 % Domestic & 30 % Imported) will be 
taken into main plant design. 
 
The estimated coal requirement for the Unit No. 10 would be approximately 
11,200 TPD considering worst coal at Boiler Maximum Continuous Rating 
(BMCR). The annual coal requirement at PLF of 85 % (2 years average) would 
be about 3.5 MTPA with the gross calorific value (GCV) of 3,100 kcal/kg 
based on worst coal. 
 
Similarly, annual coal requirement for the Unit No. 10 has been assessed as 2.8 
MTPA based on blended GCV of 3,855 kcal/kg with imported coal GCV of 
5,617 kcal/kg & domestic coal GCV of 3,100 kcal/kg, unit heat rate 2,042 
kcal/kWh & PLF of 85 %. 

Table 2.4 Annual Coal Requirement 

Sl. No. Description Units Value 
1 Unit heat rate for 660 MW kcal/kWhr. 2,050 
2 Gross calorific value of the worst coal kcal/kg 3,100 
3 Daily Coal requirement @ BMCR TPD 11,200 
4 Annual Coal requirement @ 85% PLF MTPA 3.5 
[Source: DPR] 
 

Sourcing of Coal 
For Unit No. 8 &9, Eastern Coalfield Limited (ECL) has already issued Letter 
of Assurance to BSPGCL for supply of 1.53 MTPA of coal in GCV grade of G10 
and above on tapering basis from its basket of mines, and Badam Coal Block 
having minerals reserves of 90.5 million tonnes of coal, which is scheduled to 
supply the coal from 2019. 
 
The coal will be sourced either from the coal blocks or the coal linkage which 
will be allocated by the GoI. There is no coal linkage for the proposed 
expansion unit 1 x 660 MW (Unit No. 10) at present, however, BSPGCL will 
take coal linkage before operation of the plant. 
 
Coal Physicochemical Characteristics 
The specification of design coal is considered of Class / Grade “G14” domestic 
coal, i.e. Gross Calorific Value (GCV), Ash & Sulfur contents respectively as 

                                                      
1 Standard Design Criteria/ Guidelines for Balance of Plant of 2 X (500 MW or above), CEA, 2010 



ENVIRONMENTAL RESOURCES MANAGEMENT ESIA STUDY REPORT OF BTPS UNIT # 10, BARAUNI, BIHAR (INDIA): KEPCO 
PROJECT # I10876/0293599 FEBRUARY 2016 

26 

3,300 kcal/kg, 44.6 % & 0.3 % for design coal and 3,100 kcal/kg, 40 % & 0 % 
for worst coal. 

Table 2.5 Coal Characteristics (Design & Worst Coal) 

Item Unit Design Worst Remark 
Gross Calorific Value Kcal/kg 3,300 3,100 As received 
Proximate 
Analysis 

Fixed carbon % 29.7 29.4 As received 
Volatile matter % 17.7 20.6  
Ash  % 44.6 40.0  
Total Combined Moisture % 8.0 10.0  

Ultimate 
Analysis 

Carbon % 34.69 34.66  
Hydrogen % 2.43 2.26  
Sulphur % 0.3 0.00  
Oxygen % 9.27 12.33  
Nitrogen  0.71 0.75  

[Source: DPR] 

 
As per amended rules (GSR. 02 (E) Dated 2nd January 2014), regarding supply 
and use of coal with ash content not exceeding 34% to coal based Thermal 
Power Plants. The rule is applicable for (i) standalone power plant of any 
capacity, located beyond 500 km from pit-head or (ii) in urban area or in 
ecologically sensitive area or critically polluted area irrespective of any 
distance from pit-head. 
 
The proposed BTPS is standalone unit having capacity of 660 MW and TPP 
will operate with indigenous coal mine, however, presently have no coal 
mine. For 2x250 MW, the coal mine is located in Karanpura area of Jharkand, 
which is approximately 100 km. The power plant is not located in urban area, 
or ecologically sensitive area, or critically polluted area. As per feasibility 
report, BSPGCL is considering the mine located within 500 km. Therefore it is 
not applicable for the proposed expansion unit.  
 
Coal Transportation  
For domestic coal, coal would be transported by the Indian Railway System in 
bottom opening coal wagons (BOBRN – Bogie Open Bottom Rapid Discharge 
Type) up to the BTPS site for the Unit No. 10. 
 
Light Diesel Oil 

Light Diesel Oil (LDO) will be used to serve as an auxiliary fuel for the project 
for boiler start up and flame stabilization of the turbine generator units. 
Depending on the daily plant load factor, grid stability, quantity of coal etc, 
the requirement of LDO for the 1 x 600 MW unit has been estimated to about 
18 kilo litre per hour (KLPH). The use of LDO will assist in improving the 
operational efficiency of the power plant through increased energy 
conservation and reduction in cost incurred for additional pollution 
abatement and maintenance due to its low viscosity, sulphur (1.8%) and 
carbon residue (1.5%) content.  



ENVIRONMENTAL RESOURCES MANAGEMENT ESIA STUDY REPORT OF BTPS UNIT # 10, BARAUNI, BIHAR (INDIA): KEPCO 
PROJECT # I10876/0293599 FEBRUARY 2016 

27 

Table 2.6 LDO Characteristics 

Characteristics Unit Value 
Acidity, Inorganic - Nil 
Ash content (max.) % by mass 0.02 
Carbon residue (Rams bottom) on 
whole sample (max.) 

% by mass 1.5 

Pour Point (max.)   
a) Winter oC 12 
b) Summer oC 18 
Flash point (Pensky Martens) (min.) oC 66 
Kinematic Viscosity at 38 oC cSt 2.5 to 15.7 
Sediment (max.) % by mass 0.1 
Water Content (max.) % by volume 0.25 
Total Sulphur Content (max.) % by mass 1.8 
GCV (Approximate) kcal/kg 10,000 
Density at 15 oC kg/m3 850 
[Source: Draft Feasibility Study Repot, 1 x 660 MW BTPS Unit 10 Expansion Project, 2015]   

 
LDO will be sourced from the nearest depots of the Government Agencies and 
supplied to BTPS site either by road tankers or rail tankers. A new LDO 
storage tank of capacity 2,500 kL will be envisaged along with the 
transportation facilities by rail tankers within the main plant. This new tank 
together with existing 2 x 250 kL tanks will be adequate to unload one (1) 
complete rake of LDO wagons. The unloading of LDO through an existing 
unloading and storage fuel oil facility of Unit No. 8 & 9 inside the BTPS site 
will be further modified to meet the future requirements of the Unit No. 10. 
Necessary provisions/arrangement will be made during pumping and storage 
of LDO to prevent any possible overheating and accidental spillages. 
 

2.3.3 Water 

The water to meet the operational phase demand viz. for cooling water 
system, heat cycle make up, etc for the proposed project will be sourced from 
Ganga River near Simariya village upstream of Simariya Ghat, which is at a 
distance of 3.5 km from the main plant.  
 
Water Requirement  

The estimate water requirement for the proposed expansion unit (1 x 660 MW) 
is about 2140 m3/ hr (21 cusec1). Water conservation will be achieved for the 
proposed project through recycled use of cooling tower blow down (248 
m3/hr) for dust suppression/dust extraction in coal handling plant (CHP), 
preparation of high concentrated ash slurry for disposal etc. The remaining of 
the cooling tower blow down water will be collected in guard pond along 
with other waste effluents and utilized in landscaping and ventilation system 
following adequate treatment. The water requirement break up for the 
proposed project is represented in Figure 2.7. 

                                                      
1 1 cusec = 101.94 m3/hr. 



ENVIRONMENTAL RESOURCES MANAGEMENT ESIA STUDY REPORT OF BTPS UNIT # 10, BARAUNI, BIHAR (INDIA): KEPCO 
PROJECT # I10876/0293599 FEBRUARY 2016 

28 

 
Water Availability  

Previously, the plant consumptive water requirement such as Cooling Tower 
make-up water and process make-up water for the existing Unit No. 6 to 7 
was taken from bore wells. However, during the construction of the Unit No. 
8 & 9, it was considered to change the water source from the bore wells to the 
Ganga River for Unit No. 6 to 9.  
 
The estimated Water requirement for unit no 6 & 7 (2 x 1110 MW) is 20 cusec 
and for unit no 8 & 9 (2 x 250 MW) is 25 cusec. The required amount of intake 
water considering 10% loss at pre-sedimentation tank is 50 cusec.   
 
The Water Resources Department (WRD), Govt. of Bihar have granted 
permission to a maximum withdrawal of 60 cusec water from Ganga River for 
unit existing units (2 x 100 MW) and expansion unit (2 x 250 MW), vide letter 
No4038/06 -496 dated 66.62007(Annex 2.2) to Barauni Thermal Power Plant. 
Central Water Commission provided clearance for allocation of 45 cusec of 
water for BTPS during lean period from January to May (Annex 2.3). 
 
Therefore, under current plant, 10 cusec water is available during non-lean 
season. However, during lean season, water is not available under current 
plan. Therefore BSPGCL need to take water withdrawal permission from 
Water Resource Department. 
 



ENVIRONMENTAL RESOURCES MANAGEMENT ESIA STUDY REPORT OF BTPS UNIT # 10, BARAUNI, BIHAR (INDIA): KEPCO 
PROJECT # I10876/0293599 FEBRUARY 2016 

29 

 
Figure 2.7 Water Balance Diagram for Operation Phase of Unit #10 

 



ENVIRONMENTAL RESOURCES MANAGEMENT ESIA STUDY REPORT OF BTPS UNIT # 10, BARAUNI, BIHAR (INDIA): KEPCO 
PROJECT # I10876/0293599 FEBRUARY 2016 

30 

 

Water Quality 

The raw water from the Ganga River has the following features. The raw 
water quality (Ganga River) is provided in Annex 2.4. 
 

 High turbidity, alkalinity (CaCO3) 
 Medium amount of positive ions / CATIONS such as calcium, 

magnesium, iron, and aluminium etc. 
 Low amount of negative irons / ANIONS such as chloride, nitrate and 

fluoride etc. 
 

Therefore, suitable water treatment plant (WTP) shall be provided for the Unit 
No. 10 to remove impurities from the river water and make it acceptable for 
use in the SC power plant. The water to be used for potable purposes will be 
adequately treated using a combination of clariflocculation and filtration 
techniques. The water from filtration unit will be subject to further treatment 
in Demineralization (DM) Plant prior to its utilization in heat cycle make up, 
stator cooling and for chemical feed. 
 

2.3.4 Chemicals 

The details of chemical to be used along with their storage quantity for 
proposed project operational phase have been provided in Table 2.7 below. 

Table 2.7 Chemical Requirement-Operational Phase 

Sl. No Chemical Name Function Quantity 

 1 Hydrazine 
Chemical conditioning of boiler 
feed water 

Information yet to receive 
from KYUSHU Electric 
Power Co., INC. 

2 Hydrochloric Acid 
DM Plant cationic resin 
regeneration 

 

3 Sodium Hydroxide DM Plant anionic resin regeneration  
4 Sulphuric Acid Inhibits scale formation in boilers  

5 Chlorine 
Control microbiological growth in 
cooling water 

 

6 Ammonia SCR catalyst  for NOx removal   

7 Alum 
Removal of suspended solids and 
colloids in raw water 

 

8 Lime 
Removal of suspended solids and 
colloids in raw water 

 

9 Polyelectrolyte 
Removal of suspended solids and 
colloids in raw water 

 

 
2.3.5 Manpower 

During operational phase manpower will be required for operation and 
maintenance of plant and auxiliary equipment and administrative functions 
etc. The project personnel for unit No 10 including BTPS Unit No 6, 7, 8 and 9 



ENVIRONMENTAL RESOURCES MANAGEMENT ESIA STUDY REPORT OF BTPS UNIT # 10, BARAUNI, BIHAR (INDIA): KEPCO 
PROJECT # I10876/0293599 FEBRUARY 2016 

31 

will be housed in a common residential township which is already exist in the 
old plant site with basic amenities and infrastructure.  
 

2.4 PROJECT CONSTRUCTION ACTIVITIES & SCHEDULE 

2.4.1 Site Preparation 

Main Plant 

The proposed main plant will be constructed on the reclaimed ash pond area 
of BTPS. The same has been utilised for construction of unit no.8 and 9. The 
proposed site was already developed for construction of unit no. 8 and 9. No 
additional side development will be required for construction proposed main 
plant. 
 
The proposed main plant area is located outside the flood protection 
embankment. The area nearby BTPS is usually flooded during the rainy 
season; therefore from the boundary of power plant area of Unit No. 8 to 10, a 
protection bund is to be constructed at a distance of 300 m for the flood 
prevention around east, south side and some portion of the west side of the 
plant. The approach road from NH-31 to Main plant gate will also be 
protected. The high flood level at the water intake point is 43.22 m, therefore 
keeping approximately 2 m margin, the top level of the protection bund is 
planned as 45.5 m. Designed ground elevation of Unit No.10 construction site 
is to be kept same as of Unit No. 8 & 9 where the power house is at 45.5 m 
elevation and Boiler area is at 45.3 m elevation. 
 
Ash Pond 

As discussed in the Section 2.3.1 the identified ash pond area is mostly Govt. 
land and some portion is also private land. The entire land is currently used 
for agriculture purpose. There is no residence, therefore R&R issues is not 
applicable for this land. The agricultural land has been divided into plots by 
earthen bunds, there are some mature trees on earthen bunds, during 
construction of ash dyke, and tree felling would be required. BSPGCL will 
take necessary approval for felling of trees in non-forest land from Forest 
Department as per Bihar Kashth & other Forest Produce Transit Regulations 
Rules, 1973.  
 
The proposed ash pond area is located outside the flood protection 
embankment. The area nearby proposed ash pond is usually flooded during 
the rainy season. The elevation of the proposed ash pond is varied from 40.5 
m to 42.0 m AMSL and the high flood level is 43.22 m. It is proposed to 
construct 18 m height ash dyke. Pre-cast tiles will be considered for the 
construction of ash dyke. It is planned that starter dyke will be constructed 
using excavated soil and subsequent raising of the dykes will be constructed 
using soil or deposited ash and inside the embankment will be filled with ash. 
The quantity of earth material for construction of ash dyke is currently 



ENVIRONMENTAL RESOURCES MANAGEMENT ESIA STUDY REPORT OF BTPS UNIT # 10, BARAUNI, BIHAR (INDIA): KEPCO 
PROJECT # I10876/0293599 FEBRUARY 2016 

32 

unknown.. This earth material will be sourced from govt. approved quarry 
after environmental consideration.  
 
It is proposed to construct two ash disposal lagoons of 89 acres each and one 
overflow lagoon of 15 acres. It is also proposed to develop 25 m wide 
greenbelt around the ash dyke. According to Environmental Impact 
Assessment (EIA) report of Unit No. 8 & 9, MoEF suggests that details 
regarding ash disposal area permeability including soil analysis report and 
whether it would be lined, if so details of the lining etc. Based on the 
suggestion, in the new ash disposal area for Unit No. 6 to 10, High Density 
Polyethylene (HDPE) lining is planned to be provided at the bottom of the 
area to form an impervious layer and this eliminates any chance of possible 
leaching, if any. The details of proposed ash pond/dyke is provided in Figure 
2.8. 

Figure 2.8 Details of Proposed Ash Pond 

 
Water Intake Facility 

For the purpose of sourcing water from Ganga River, an intake well, pump 
house and other associated infrastructure will be constructed by BSPGCL 
based on approved design/drawings. The water will be transported to de-
siltation plant and the raw water reservoir onsite through a 3.5 km long intake 
water pipeline. The proposed water intake facility is mostly agriculture land 
and part is ROW of water. The proposed site has no permanent infrastructure 
like houses; therefore R&R is not applicable. The site has no trees, therefore 
tree felling would not be required.  
 

 



ENVIRONMENTAL RESOURCES MANAGEMENT ESIA STUDY REPORT OF BTPS UNIT # 10, BARAUNI, BIHAR (INDIA): KEPCO 
PROJECT # I10876/0293599 FEBRUARY 2016 

33 

2.4.2 Construction Schedule 

The project is planned to be implemented and handed over to BSPGCL for 
[...]
The steam turbine would be standard multi-stage, multi-cylinder, tandem 
compound, single reheat, condensing type machine operating at 3000 rpm 
with nine (9) uncontrolled extractions for regenerative feed heating. The 



ENVIRONMENTAL RESOURCES MANAGEMENT ESIA STUDY REPORT OF BTPS UNIT # 10, BARAUNI, BIHAR (INDIA): KEPCO 
PROJECT # I10876/0293599 FEBRUARY 2016 

41 

turbine will be designed for superheated inlet steam at 255 bar (a) pressure 
and 596 °C.  
 
The superheated steam flowing from the boiler to the High Pressure Turbine 
(HPT) is adiabatically expanded while its passage through the nozzles and the 
rotating turbine blades and the enthalpy of steam is converted to mechanical 
energy. The steam then leaves the HPT to a heat exchanger known as 
“reheater” located in the boiler flue gas path where its temperature is 
increased. The “hot reheat steam” then flows to the Intermediate Pressure 
Turbine (IPT) and finally to Low Pressure Turbine (LPT) expanding on its way 
to the condenser. 
 
Condenser Operation 

The exhaust steam released from the LPT will get condensed in divided flow, 
double pass, horizontal, surface type, clarified water cooled condenser by 
circulation of cooling water (inlet temperature 33° C max) in a re-circulating 
cooling water system. Clarified water will be used as a cooling medium in the 
condenser and other auxiliary cooler with temperature of condensate being 
maintained at 42.4° C. The condenser will be provided with 2x100% capacity 
(1 operational and 1 stand by) vacuum pumps to remove non-condensable 
gases and maintain vacuum to ensure maximum expansion of the LPT 
exhaust steam in condenser.  
 
The condensate generated will be removed by motor driven, vertical 
condensate extraction pumps of 2x100% capacity and supplied to 
“Deaerators” via three stage horizontal U-tube type LP feed heaters. The LP 
feed heaters and deaerator utilizes the steam from IP and LP turbines to 
preheat the condensate for storage in boiler feed water storage tank. The boiler 
feed pump draws water from the water storage tank for supply to boiler for 
steam generation. 
 
Power Evacuation 

The electrical power generated is being planned to be transmitted to major 
load center at Patna, being large-scale consumption region of Bihar State.  
From the result of power system analysis, Gaighat (new) substation is chosen 
as connection point, same being most cost effective out of all substations 
meeting the above requirements. Gaighat (new) substation will be located at 
Bakhtiyarpur is in southern side of the Ganga River, whereas BTPS is in 
northern side of the Ganga River. Accordingly, transmission line from BTPS 
connecting to Gaighat (new) substation will be crossing the Ganga River. It is 
at a direct distance of about 50 kms from BTPS. However, transmission line 
length is assumed to be approximately 60-80 kms from BTPS. 
 
Ash Handling & Disposal System 

The ash handling and disposal system for the proposed project is designed for 
handling and disposal of bottom ash (BA) and fly ash (FA) generated during 



ENVIRONMENTAL RESOURCES MANAGEMENT ESIA STUDY REPORT OF BTPS UNIT # 10, BARAUNI, BIHAR (INDIA): KEPCO 
PROJECT # I10876/0293599 FEBRUARY 2016 

42 

the combustion of pulverized coal. Depending on the plant load factor (PLF) 
and quality of coal to be used (44.60% ash content) it is estimated that nearly 
about 196 tons/hr (maximum) of ash would be generated from expansion 
unit. The ash handling system for the proposed project is designed for a fly 
ash to bottom ash ratio of 9:1 i.e. about 176 tons/hr of fly ash and 20 tons/hr 
of bottom ash is required to be removed from expansion unit.  
 
Bottom Ash Handling & Disposal 
The bottom ash from the furnace characterized as coarser and heavier gets 
collected in the bottom ash hoppers provided with feed gate, feed hoppers 
and clinker grinders and having an effective BA storage capacity of 5 hrs 
generation. The bottom ash clinker will be ground in clinker hoppers and 
transported by jet pumps to slurry pump in the form of high concentrated ash 
slurry. The ash slurry is finally disposed to ash pond through a 2.5km long ash 
slurry pipeline by High Concentrated Slurry Disposal (HCSD) system. The 
design capacity of this system will be adequate to remove bottom ash within 
1.25 hrs of operation per shift. The makeup water (400 m3/hr) required for ash 
water sump will be sourced from cooling tower blow down and ash pond 
supernatant (through ash water recovery system) thereby maximizing water 
reuse and conservation. 
 
Fly Ash Handling & Disposal 
Extraction: The Fly Ash (FA) handling system will consist of two (2) stage 
conveying. First stage will be vacuum conveying system from the respective 
FA Hoppers to the Buffer Hoppers. And, the second stage conveying will be 
dense phase pressurized pneumatic conveying system from the Buffer 
Hoppers to dry FA silo. 
 
Dry Fly Ash transportation (From Buffer Hopper to HCSD Silo or Main Dry 
Fly Ash Silo): Six (6) nos. pressure conveying pipe lines for the unit will be 
provided. Out of six (6) pipe lines, three (3) lines will be working and the three 
(3) lines will act as standby, to continuously transport the dry fly ash (both 
coarse and fine) from Buffer Hoppers either to Main Dry FA silo or HCSD 
silos. 
 
Transport of dry FA from the unit Buffer Hoppers to the Main dry FA silo (1 x 
1,500 tonnes) located near plant boundary, alternatively to the Alternate dry 
FA silos (2 x 2,200 tonnes) located at railway siding facility nearby TH 
complex on separate railway track will be with the help of five (5) nos. (3W + 
2S) Transport Air Compressors (TAC) suitably sized and designed to cater to 
the ash evacuation requirements of the unit. 
 
The same set of TAC will also be used for transport of dry FA from the unit 
Buffer Hoppers to the HCSD silos. 
 
Dry Fly Ash Storage System: For dry FA storage and road transportation, one 
(1) no. main storage silo is envisaged. It will have the minimum effective 
capacity of 1,500 tonnes. For Alternate dry FA silo railway cum road 



ENVIRONMENTAL RESOURCES MANAGEMENT ESIA STUDY REPORT OF BTPS UNIT # 10, BARAUNI, BIHAR (INDIA): KEPCO 
PROJECT # I10876/0293599 FEBRUARY 2016 

43 

transportation, two (2) nos. ash storage silos are envisaged. It will have 
capacity of 2,200 tonnes, each. 
 
HCSD System: In the event that dry FA cannot be disposed-off through 
closed tankers, as a back-up HCSD system has been provided considering low 
water consumption and less land requirement for ash pond. With HCSD 
system the residual life of ash pond will also increase due to increase in slurry 
density. 
 
Two (2) nos. of HCSD silos will be provided. Two (2) nos. of HCSD streams 
have been considered, out of which one (1) no. will be operating for the unit 
and another will always be available as standby. 
 
Pollution Prevention Mechanism: The dry FA silo will be fitted with bag 
filters and fans for cleaning the vent air before discharging into the 
atmosphere. The dry FA silo will be provided with a dedicated aeration 
system 
 
Effluent and Waste Treatment System 

The major effluent generated from the proposed project will primarily 
comprise of: 

 Cooling tower blow down 
 Boiler blow down 
 DM Plant Regeneration Waste 
 Clari-flocculation sludge 
 Filtration unit backwash 
 Oil water effluent 
 Coal Handling Plant Surface Run-off 
 Ash Pond Supernatant  
 Domestic Waste Water viz. Sewage 
 Cooling Tower & Boiler Blowdown 

 
Cooling tower blow down 
Considering that a cooling water cycle of concentration (COC) will be 
maintained at five to maximize water reuse, cooling tower blow down will be 
generated at the rate of 248 m3/hr. Major portion of the blow down will be 
either reused/recycled for varied purposes viz. dust extraction/dust 
suppression at coal handling plant, preparation of bottom ash slurry for ash 
pond disposal and fire fighting activities. The remaining of the blow down 
water will be discharged into guard pond installed to serve as an equalization 
unit for all treated/untreated effluents. The guard pond will be located 
suitably in the low lying area onsite and will be designed to store 24hrs project 
effluent discharge.  
  
Boiler blow down 
Similar to cooling tower blow down, boiler blow down (5 m3/hr) generated 
from process operation will be directed into the guard pond through boiler 



ENVIRONMENTAL RESOURCES MANAGEMENT ESIA STUDY REPORT OF BTPS UNIT # 10, BARAUNI, BIHAR (INDIA): KEPCO 
PROJECT # I10876/0293599 FEBRUARY 2016 

44 

blow down drain pit to be reused for onsite dust suppression and green belt 
development.  
 
DM Plant Regeneration Waste 
Acidic and alkaline waste water generated following regeneration of DM 
plant ion exchangers will be led through acid/alkali resistant tile lined 
trenches and collected in neutralization pit. Drain and overflow of DM water 
storage tank, chemical tanks etc and floor washings of the water treatment 
facility will also be drained through such trenches to the neutralization pit. 
After necessary pH correction at the neutralization pit the effluent will be 
pumped to the guard pond for storage and reuse accordingly. The volume of 
DM regeneration waste generated is estimated to be about 7m3/hr.  
 
Clariflocculator sludge  
The sludge generated at 70 m3/hr from pre-treatment plant will be treated 
using a sludge thickener system. From the thickener the sludge will be 
transferred to a thickened sludge collection pit while the supernatant being 
collected in a storage sump. The sludge will be treated in a centrifuge and 
disposed as solid cake in the ash pond. The supernatant together with water 
generated from sludge treatment in the centrifuge will be pumped back to the 
raw water pre-treatment plant supply line using transfer pumps thereby 
maximizing water reuse. 
 
Filtration Backwash 
Nearly about 53m3/hr of waste water is likely to generated from backwash 
from filtration units of DM plant, potable water treatment plant and side 
stream filtration (SSF) system. The SSF reject will be transferred to the bottom 
ash slurry pump and will be subsequently reused in the preparation of ash 
slurry for High Concentrated Slurry Disposal (HCSD). The backwash from 
DM and potable treatment plant will be collected in designated waste pits and 
pumped back to the raw water pre-treatment unit supply line.  
 
Oily water effluent 
Effluent generated from fuel oil storage area, BTG building and transformer 
yard will be initially collected in an oily waste retention pit. The collected 
effluent will be screened through an oil water separator (corrugated plate 
interceptor) for removal of oil. The treated will be collected in a retention pit 
and will be subsequently reused as make-up water for the ash water sump. 
The sludge from the retention pit will disposed at the ash pond through 
bottom ash slurry pump.  
 
Coal Handling Plant Surface Run-off 
Run-off from coal pile area and coal handling plant will be channelled 
through storm water drains to a settling unit for suspended solids removal 
and its subsequent discharge into storm water drainage system. However 
generation of surface run-off is of intermittent nature and is likely to occur 
only during monsoon. 
 



ENVIRONMENTAL RESOURCES MANAGEMENT ESIA STUDY REPORT OF BTPS UNIT # 10, BARAUNI, BIHAR (INDIA): KEPCO 
PROJECT # I10876/0293599 FEBRUARY 2016 

45 

Ash Pond Supernatant 
About 298 m3/hr of ash pond supernatant will be recovered from the bottom 
ash pond by a recovery system and treated in a clarifier. The sludge generated 
from the clarifier will be recycled back to the bottom ash pond for disposal 
while the treated water will be supplied to the ash water sump to serve as a 
make-up water for high concentrated slurry disposal of bottom ash and 
unused fly ash.  
 
Domestic Waste Water 
Sewage generated from sanitation facilities onsite will be treated in a sewage 
treatment plant (STP) with the treated water being reused for dust 
suppression and green belt development onsite. 
 
Fire Protection System 

The fire detection, protection & Alarm system will be designed in line with the 
requirements of Tariff Advisory Committee of India / IS-3034 / NFPA. The 
following fire detection and protection systems are proposed. 
 

 Hydrant system for the extension unit including all the auxiliaries and 
buildings in the plant area. The system will be complete with piping, 
hydrants, valves, instrumentation, hoses, nozzles, hose boxes / 
stations etc. 

 Automatic high velocity water spray system for all transformers 
located in transformer yard and those of rating 10 MVA and above 
located within the boundary limits of plant, main and unit turbine oil 
tanks and purifier, lube oil piping (zoned) in turbine area, generator 
seal oil system, lube oil system for turbine driven boiler feed pumps, 
consisting of detectors, deluge valves, projectors, valves, piping, 
instrumentation etc. 

 Automatic medium velocity water spray system for cable vaults and 
cable galleries of main plant, switchyard control room, CHP control 
room and ESP control room consisting of smoke detectors, linear heat 
sensing cable detectors, deluge valves, isolation valves, piping, 
instrumentation, etc. 

 Automatic medium velocity water spray system for conveyors, 
galleries, transfer points and crusher house consisting of Quartzoid 
Bulb (QB) detectors, linear heat sensing cables, deluge valves, nozzles, 
piping, instrumentation, etc. 

 Automatic medium velocity water spray system for un-insulated fuel 
oil tanks storing fuel oil having flash point 65oC and below consisting 
of QB detectors, deluge valves, nozzles, piping, instrumentation, etc. 

 Foam injection system for fuel oil storage tanks consisting of foam 
concentrate tanks, foam pumps, in-line inductors, valves, piping & 
instrumentation etc. 

 For protection of control room, equipment room, computer room and 
other electrical and electronic equipment rooms, suitable clean agent 
system such as "lnergen" or "Argonite" system would be adopted. 



ENVIRONMENTAL RESOURCES MANAGEMENT ESIA STUDY REPORT OF BTPS UNIT # 10, BARAUNI, BIHAR (INDIA): KEPCO 
PROJECT # I10876/0293599 FEBRUARY 2016 

46 

 Fire detection & Alarm system - A computerized, intelligent 
addressable type early warning system as per NFPA standards will be 
provided to cover the complete power plant with compatible detection 
systems 

 Portable and mobile extinguishers, such as pressurized water type, 
carbon-dioxide type, foam type, dry chemical powder type, will be 
located at strategic locations throughout the plant. 

 Required fire tenders / engines of water type, DCP / foam type, trailer 
pump with fire jeep etc. will be provided in the fire station. 
 

The clarified water will be used for supply of firewater. Clarified water cum 
fire water pump house will be constructed to house horizontal firewater 
pumps in the pump house for hydrant and spray system and the same will be 
driven by electric motor and diesel engines as per TAC guidelines. 
 
The water for foam system will be tapped off from the hydrant system pumps. 
For the above firewater pumping station, automatic pressurization system 
consisting of jockey pumps will be provided. All necessary instrumentation & 
controls for the entire fire detection, alarm and protection system will be 
provided for safe operation of the system 
 
Compressor System 

For instrument air requirement of main plant and auxiliaries, air compressors 
of adequate capacity with air drying plants of same capacity will be provided. 
Suitably sized & configured Instrument air compressors along with its control 
system will be provided. 
 
These compressors will be oil-free screw or reciprocating type provided with 
all accessories such as suction filters, inter-coolers, after coolers etc. The air-
drying plants will be capable of achieving a dew point of (-) 40 °C at 
atmospheric pressure. Individual air receiver will be provided near air 